
S
u
b
je

ct
 t
o
 c

h
a
n
g
e
 w

ith
o
u
t 
p
ri
o
r 

n
o
tic

e

* DEPENDING ON THE OPERATING VOLTAGE OF THE ELECTRICAL MOTOR THE TECHNICAL CODE MAY CHANGE
/// NOT AVAILABLE AS A SPARE PART

 

SPARE PARTS LIST

 
DVP Pumps, Inc     D.V.P Vacuum Technology spa      www.dvppumpsus.com

Doc.8711010_9801035_SC16     Rev. 00     Page 1/2

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

Screw Cylindric M6x16
Screw Cylindric Head M6x20
Screw Cylindric M6x25
Screw Cylindric Head M6x25
Nut M6
Washer
SCHNORR Washer Ø8
Washer 1/2”
Stud Bolt M6x20
Eyebolt Female M6
Elastic Pin Ø5x18
Shock Mount
Filter Cartridge
Pump Body
Rotor
Pump Cover
Vane
Centrifugal Fan
Air Cooling Cover
Base
Washer
Electric Motor
O-Ring Ø80.6x2.62 FKM
Bearing 6208 DDUCM EA3S
Teflon Washer
Motor Flange
Conic Ring
Cover Holder
Silencer

///
///
///
///
///
///
///

0306004
0402003
0403004
0602008
1203005
1801036
3001189
3102017
3202081
3301016

3603021 (*)
3703032
3904064
4001020

4403072 (*)
1001114
2401048
4001037
4301097
4807006
4801011
9002026

2
4
12
1
4
5
1
1
1
1
1
5
1
1
1
1
4
1
1
1
1
1
1
1
1
1
1
5
1

POS Description Part Number QTY Kit

SC 16 - 9801035

X

X



S
C

 1
6 

- 9
80

10
35

S
PA

R
E

 P
A

R
TS

 L
IS

T

 
D

V
P

 P
u
m

p
s,

 I
n
c 

  
  
D

.V
.P

 V
a
cu

u
m

 T
e
ch

n
o
lo

g
y 

sp
a
  
  
  
w

w
w

.d
vp

p
u
m

p
su

s.
co

m

D
o
c.

8
7
11

0
1
0
_
9
8
0
1
0
3
5
_
S

C
1
6
  

  
 R

e
v.

 0
0
  
  
 P

a
g
e
 2

/2


	2: SC 16 spare parts pg 1
	3: SC 16 spare parts pg 2

